



No.: BZ1305150233

TEST REPORT

Sample Name: Small Wood Counter Display

Applicant Name: Shenzhen Gold Coast Trading Co., Ltd

Manufacturer: Shenzhen Gold Coast Trading Co., Ltd

Supplier: Shenzhen Gold Coast Trading Co., Ltd

Buyer: KOMONO BVBA

Shenzhen Yitong Testing Technology Co., Ltd



This report is prepared and issued by the TTS company subjected to its general conditions of service. TTS guarantees the scientificity, fairness and accuracy of all testing, is responsible for the testing data and keeps the confidentiality of the sample(s) and technical information provided by the clients. The result shown in this test is only to the sample(s) identified herein. Any report without authorized, checked signature, nor the special testing seal of the company, will be taken as being of no effect. This test report cannot be copied nor reproduced, except in full, without prior written permission of the company. Any unauthorized alteration or falsification of the content or appearance of this report is unlawful and the offenders may be prosecuted to the fullest extent of the law.



TEST REPORT

No.: BZ1305150233

Date: May 15, 2013

Page 1 Of 7

Applicant Name: Shenzhen Gold Coast Trading Co., Ltd

Address: Rm.7096, Dongbian Business Building, Minzhi Street, Baoan District, Shenzhen, 518131, Guangdong, China

Sample Information

Sample Name: Small Wood Counter Display

Sample No.: ZH1305100233

Sample Model: KOM-D1000

Sample Size: 490mm×430mm×840mm

Sample Weight: 21.5kg

Sample Quantity: 1 Carton

Sample Description: The product is protected by EPE cushion, stretch film and EPS cushion, put into the corrugated carton, sealed by adhesive tape.

Manufacturer: Shenzhen Gold Coast Trading Co., Ltd

Supplier: Shenzhen Gold Coast Trading Co., Ltd

Buyer: KOMONO BVBA

Test Information

Test Items: Fixed Displacement Vibration, Drop Test

Test Reference: ISTA 1A

Receive Day: May 10, 2013

Testing Day: May 10, 2013

Preconditioning: /

Equipment Information

Equipment Name: Transition Simulation System, Drop Tester

Equipment Model: PK-1000, DL-1000

Equipment No.: TTS-YQ-039, TTS-YQ-027

Calibration Useful-life: Jan 30, 2014

Test Result

After tests, there is no appearance damage on the package and product.



Authorized: *Jake*

Checked: *Doris*

Tested: *Jaiden*

This report is prepared and issued by the TTS company subjected to its general conditions of service. TTS guarantees the scientificity, fairness and accuracy of all testing, is responsible for the testing data and keeps the confidentiality of the sample(s) and technical information provided by the clients. The result shown in this test is only to the sample(s) identified herein. Any report without authorized, checked signature, nor the special testing seal of the company, will be taken as being of no effect. This test report cannot be copied nor reproduced, except in full, without prior written permission of the company. Any unauthorized alteration or falsification of the content or appearance of this report is unlawful and the offenders may be prosecuted to the fullest extent of the law.



No.: BZ1305150233

Date: May 15, 2013

Page 2 Of 7

> VIBRATION TEST

Method Used: Rotary Motion Vertical Linear

Fixed Displacement Vibration

First Part: Minutes: **47** @ CPM (Frequency): **150** = Number of Impacts: **7100**

Face resting on platform during First Part (orientation): **Face 3**

Rotation of 90° Rotation of 180° No rotation

Second Part: Minutes: **47** @ CPM (Frequency): **150** = Number of Impacts: **7100**

Face resting on platform during Second Part (orientation): **Face 3**



This report is prepared and issued by the TTS company subjected to its general conditions of service. TTS guarantees the scientificity, fairness and accuracy of all testing, is responsible for the testing data and keeps the confidentiality of the sample(s) and technical information provided by the clients. The result shown in this test is only to the sample(s) identified herein. Any report without authorized, checked signature, nor the special testing seal of the company, will be taken as being of no effect. This test report cannot be copied nor reproduced, except in full, without prior written permission of the company. Any unauthorized alteration or falsification of the content or appearance of this report is unlawful and the offenders may be prosecuted to the fullest extent of the law.

> SHOCK TEST

Method Used: Free Fall Drop Shock Machine Incline-Impact Horizontal Sled

Use the spaces below to record the heights or velocities and orientations of each shock:

Shock Sequence Number	Height (mm)	Orientation of packaged-product	
1	460	CORNER	2-3-5
2	460	EDGE	2-5
3	460	EDGE	2-3
4	460	EDGE	3-5
5	460	FACE	1
6	460	FACE	3
7	460	FACE	2
8	460	FACE	4
9	460	FACE	5
10	460	FACE	6



This report is prepared and issued by the TTS company subjected to its general conditions of service. TTS guarantees the scientificity, fairness and accuracy of all testing, is responsible for the testing data and keeps the confidentiality of the sample(s) and technical information provided by the clients. The result shown in this test is only to the sample(s) identified herein. Any report without authorized, checked signature, nor the special testing seal of the company, will be taken as being of no effect. This test report cannot be copied nor reproduced, except in full, without prior written permission of the company. Any unauthorized alteration or falsification of the content or appearance of this report is unlawful and the offenders may be prosecuted to the fullest extent of the law.

Appendix: Test Pictures

Pre-test:



The Sample

Testing:

Fixed Displacement Vibration:



This report is prepared and issued by the TTS company subjected to its general conditions of service. TTS guarantees the scientificity, fairness and accuracy of all testing, is responsible for the testing data and keeps the confidentiality of the sample(s) and technical information provided by the clients. The result shown in this test is only to the sample(s) identified herein. Any report without authorized, checked signature, nor the special testing seal of the company, will be taken as being of no effect. This test report cannot be copied nor reproduced, except in full, without prior written permission of the company. Any unauthorized alteration or falsification of the content or appearance of this report is unlawful and the offenders may be prosecuted to the fullest extent of the law.

Drop Test:



Corner Drop



Edge Drop



Face Drop

Post-test:



This report is prepared and issued by the TTS company subjected to its general conditions of service. TTS guarantees the scientificity, fairness and accuracy of all testing, is responsible for the testing data and keeps the confidentiality of the sample(s) and technical information provided by the clients. The result shown in this test is only to the sample(s) identified herein. Any report without authorized, checked signature, nor the special testing seal of the company, will be taken as being of no effect. This test report cannot be copied nor reproduced, except in full, without prior written permission of the company. Any unauthorized alteration or falsification of the content or appearance of this report is unlawful and the offenders may be prosecuted to the fullest extent of the law.



No appearance damage on the package



This report is prepared and issued by the TTS company subjected to its general conditions of service. TTS guarantees the scientificity, fairness and accuracy of all testing, is responsible for the testing data and keeps the confidentiality of the sample(s) and technical information provided by the clients. The result shown in this test is only to the sample(s) identified herein. Any report without authorized, checked signature, nor the special testing seal of the company, will be taken as being of no effect. This test report cannot be copied nor reproduced, except in full, without prior written permission of the company. Any unauthorized alteration or falsification of the content or appearance of this report is unlawful and the offenders may be prosecuted to the fullest extent of the law.



No appearance damage on the product

- - - END OF THE REPORT- - -



This report is prepared and issued by the TTS company subjected to its general conditions of service. TTS guarantees the scientificity, fairness and accuracy of all testing, is responsible for the testing data and keeps the confidentiality of the sample(s) and technical information provided by the clients. The result shown in this test is only to the sample(s) identified herein. Any report without authorized, checked signature, nor the special testing seal of the company, will be taken as being of no effect. This test report cannot be copied nor reproduced, except in full, without prior written permission of the company. Any unauthorized alteration or falsification of the content or appearance of this report is unlawful and the offenders may be prosecuted to the fullest extent of the law.